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c}:i MU T HIBAL QR30 3. 88V 2832mAh/10. 99Wh (Rated) 2950mAh/11. 45Wh (Typical)
oL AR Chinese
Name of Sample ET RECHARGEABLE LITHIUM TON BATTERY QR30 3. 88V 2832mAh/10. 99Wh (Rated)
English 2950mAh/11. 45Wh (Typical)
Honthg 1123100252
Sample No.
P RFEH A FHEATIA T
Consignor Dongguan NVT Technology Co., Ltd
A FBLG ALSEHT HE TR A PR 23 7]
Manufacturer Dongguan NVT Technology Co., Ltd
sl == WEAT I Gl a8 byl =F 0D
Sl (i)
ﬁ}]f’% ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 UN Manual of Tests and Criteria
Test method

ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3

F R AT

WA ColBe RbrE 10D
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria

Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3
¥ 0
P\}!L:f—m:'ﬂ‘j‘mI s, S AT
prediance Black and silvery Aluminum-plastics shell
M B 2023-10-17 #RlA2iE B 2023-10-23 ~ 2023-11-16
Accepted Date Test Date
5% B e P RSEACL B JR ) s oty ARG B EE ;  Fe L sl
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
R, ZREA AT I GBS FdrefE T ST/SG/AC. 10/11/Rev. 7&Amend. 1 _38. 3&14!9“
e poe
U=y The sample has passed the test items of UN Manual of Tests and f((;l '1, 4,, o ‘\
T
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 A7 fA\".;‘\
Conclusion
i H W (Date) : )0‘73 l]“ ]? ? =l
5 nf fe L ibRechargeable Single Cell Battery. ""y Kahihai £ B
é-}_i e 8 e g \ 1= K | \i .-~!‘ ; .
« (09)
Comment h\“y/
E SR ML SR / R ELSR A
Consignor 523443
Address Post Code
ot {Zr @‘-@ A ?}.’L@‘?
Approver: Checker: Compllel
R
Title: AL IR G (Head of Electrochemical Testing Department)
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=iy s X 1= Fras-
5% A W E & AR AFREERIAFESERT B sk 2 AR # r e
Name of Test Standard requirement or The T R it c st R K
No. Clause Number of Standard est Resu onclusion | Remar
Items
WA s bRk T ‘
1 i RER g{u; _~I;|./sr;.' AC. 10/11/Rev. T&Amend. | 38,3 i -I‘jliljf,] £ 1 - At
Altitude ol T s See Appendix 1 (]
UN Manual ol Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. | Seetion 38, 3 i
Test T. 1
WEA IR Gkl Brbsdl
) Fll it iljjl ’ T/SG/AC. 10/11/Rev. T&Amend. 1 38,3 45t ‘,\I_L'f.J X 2 o i .
4 Th 1 M. & - See Appendix 2 AT /
ermal test UN Manual of Tests and Criteria Passad
S'I'/Sli/’-\l.'. 10/11/Rev. T&Amend. 1 Section 38,3 o
Test T.2
WA (u\. s FbRdE T
= Y ST/SG/AC. 10/ w. TéAmend. 1 38,3 ot | moy g
3 Rzh ‘}l’]“l jl SG/AC. 10/11/Rev. TéAmend. | il L’)LHJ S\ 3 e At
; ) £ T, 3 See Appendix r
Vibration UN Manual of Tests and Criteria = hl Passed
ST/SG/AC. 10/11/Rev. T&Amend. [ Section 38.3 :
Test 1.3
B s fubrdlF
N Wy ST/SG/AC. 10/11/Rev, T&Amend. 1 28, 3 4% R B
] ik '}JH.I IT/ /AC. 10/11/Rev. 7T&Amend. | i ,ILH} 4 4 : i ,
. Shack i o =" See Appendix 4 (0 /
oc UN Manual of Tests and Criteria Pd‘;SG‘d
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 o
Test T.4 3
ey I st Myt T
= Y ST/SG/AC, Rev, TéAmend. 1 38, 3 B JANHE B
: 5’}‘5%1% IJ;;{I :I,Hi/‘\( 10/11/Rev, T&Amend, 1 38, 3 3t SI)M“\J\ 5 . Am )
. See Appendix 2 (] /
External short UN Manual of Tests and Criteria R SRR Passed
circuit ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38,3 i
Test T.5H
k£ CEs fibrddt
. B }EM? ; ST/SG/AC. 10/11/Rev. TAmend. | 38,3 i w:H %6 o A ’
Crush X o L See Appendix 6 i /
rus LN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 -
Test T.6
WO GREG I dHET
) tAme 38.3 i N[ A
':Etﬁfﬁ. ‘j/{‘? ;]/‘3 G/AC. 1O/11/Rev. T&Amend. | 38,3 1t M‘Hf e T ‘ N
7 0 h Bt See Appendix 7 & Hs /
vercharge LN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38,3 )
Test T.7
Al GABE fbrie-T
¥ ST/SG/AC. /Rev. T&Amend, | 38, 3 iR it
: 2 1 ljlil;| ;I/h(/\t 10/11/Rev. T&Amend, 1 38,3 iR {?iifl{& 8 . o~ ,
5 . de B R
Forced dlscharge LN Manual of Tests and Criteria oo Appendix Passed
ST/SG/AC. 10/11/Rev, T&Amend. 1 Scetion 38,3 o
fest T.8
*&‘E‘]%iﬁﬁ?‘f* MBEHRE 1 22°C-23°C s BT RE : /%
Tast Enviroriment Ambient temperature:22°C -23°C:Ambient humidity:/%
Condition
A3 E
. Test Item
P ORBHR . —
Subcontracted Test saEBnE | LK / R & /
Condition Subcontracted | Name Post Code
Laboratory R bk W75
Address Tel

5 F
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Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 1

NO. 1123100252
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B3 | WRRE LA | S
No. Name of Test Items Altitude simulation
O " S TA .
" " 4 A Before 18/ After %
W | HERE AIH Belor RBR A i | WA E | S
S5 Sample Status RZE Tk )i FF &4 JE | Mass Loss | Residual EIg -3
Sample Mass ocv Mass ocv ocv Other
No. /g A /g A% 1% % Event
001 | etk | 36.7826 | 4.47 | 36.7785 | 4.47 0.01 100.00 | ©
YC5E A= Fo il v e ap e
002 | el | 366593 .48 | 36.6540 | 4.48 0. 01 100.00 | ©
WS Zn
00 | e e | BB.E10E (.47 | 36.8184 | 4.47 0. 00 100.00 | ©
004 | qroeERe | 367210 | 446 | 36.7243 | 4.46 0. 01 100.00 | ©
005 | o ey ¥ | 36,7827 (.47 | 36.7762 |  4.47 0. 02 100.00 | ©
006 | jaonroie S eiRa2 .47 | 36.6767 | 4.47 0.02 | 100.00 | ©
2ACYCSE 4 7 o i 2 o .
007 | spomer e R E6.6737 .47 | 36.6736 | 4.47 0. 00 100.00 | ©
008 | spocpinsttue | 368A116 (.46 | 36.8095 | 4.46 0. 01 100.00 | ©
. 25CYCE A TR ol fe
009 | sseve rully dharged | 36. 8241 4.47 | 36.8187 | 4.47 0. 01 100.00 | ©
010 | o CICEETN 36. 7509 (.47 | 36.7458 147 0.01 100.00 | ©

I Fak

This space intentionally

lelt blank

&ix: LR V-RA DMK R-2KE F-R K 0-Rik. LAHAR. LK. REE. LLEK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

28, N
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Testing Co., Ltd. Test Report— Appendix 2

NO. 1123100252
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5 9 AR B & AR A
No. Name of Test Items Thermal test
e 4\_-_4_ X L 5 '_‘.‘1\ A frap .
He |  Haks [l el REE A gap x| #1400 4
%5 Sample Status mE | FHLE RE Fr#& 9, /& | Mass Loss| Residual | 3L
Samp[e Mass ocv Mass oCcv ocv Other
No. g Y /g A% 1% 1% Event
001 o | 88, Y 4.47 | 36.7828 |  4.40 0. 00 98.43 | o
ully charge
002 | eSemsil ] 36.6540 | 4.48 | 36.6587 [ 4.40 0.00 | 98.21 | o
‘ ICYCsE 4= Fe ik Qg Qg Q A q
003 1CYC Fully charged | 36- 8184 4. 47 36. 8188 4.39 0. 00 98. 21 0
1ICYCTE A el . ’ o D p ; .
004 | o ra o | 367243 4.46 | 36.7261 | 4.39 0. 00 98.43 | o
S CYCRE A e iw ] B bk ; =
005 LCYC Fully charged | 36- 7762 4,47 36. 7822 4. 39 0. 00 98. 21 0
006 | gpocromari £ RRaoNaTeT (T 4. 4768 1368680 [T 4.9 0.00 | 98.21 | o
o BCYCREERHE | g grae 4 ap poe A ‘
007 | socne rorr e SOMM(iB6aG736 % 4.8 | 36.6730 |8 4.39 0. 00 98.21 | ©
25CYCE AT ap = Qg j
008 | sectomuris ooiiin. | 368005 4.46 | 36.8106 | 4.39 0. 00 98.43 | o
008 | ot mg e onyod. | 8648187 .47 | 36.8238 | 4.39 0. 00 98.21 | o
010 SHEIUE SR 36. 7458 147 | 36.7495 |  4.39 0. 00 98. 21 0

25CYC Ful ly charged

T

This space intentionally
lel't blank

HiE: L-tih V-IRA DMK R-2RA F-RK 0-Raik. RHA. MR, L. ARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 3

NO. 1123100252
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No. Name of Test Items Vibration
By ¢~_“L g 13 l'A- 1 " A= 4 o
FER:A Bk A A J2 ] Before RIS After FERE | FewE |t
By Sample Status & FebaE| RE FF 34 &, /& | Mass Loss | Residual | L5
Sample Mass ocv Mass ocv oCcv Other
No. /g N /g AY, % /% Event
001 | s ®lt o |36.7828| 4.40 [ 36.7786 | 4.40 0. 01 100.00 | o©
002 | | GuEERL 1366587 | 4.40 | 36.6567 | 4.40 0.0 | 100.00 | o
003 | e pEERE o |36.8188| 4.39 | 36.8116 | 4.39 0.02 | 100.00 | o
004 | |ooGomEml 1367261 | 4.39 | 36.7245 | 4.39 0.00 | 100,00 | o
W A2
005 | ymerao s NV GEIRA0T LSl se i | 438 0. 01 100. 00 0
: DOV T iinon . T,
008 | oo moe oo ASSINGEIER26 | 4. 39481 HG6NG 6 4.39 0. 02 100. 00 0
007 | ppercarClEae, 6730 [ 4. 405 | 36,6677 [{ 4.39 0.0 | 100.00 | o
BOVC5ER T . , :
008 | jcvCEERU |36 8106 | 4.39 | 36.8102 | 4.38 0.00 | 99.77 | o
IECYCSE 435 1y
009 | iomERl 1368238 4.39 | 36.8231 | 4.39 0.00 | 100.00 | o
010 | , ZOCEERL 1367495 | 4.39 | 36.7488 |  4.39 0.00 | 100,00 | o
RS T this space intentionally

Fix: LR V-IRA DK R-LEL F-R K 0-AKE. LHA. TR, Lok, Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

o — R |



L T e AR A FRAE)
AR E - MR
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Testing Co., Ltd. Test Report— Appendix 4
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A5 ] AR IR B L AR i
No. Name of Test Items Shock
I3, 4\-‘_‘. ¥ & ""A 1 27_lo
%= Sam‘Te St:us R Frikd R JFE4d, JE | Mass Loss | Residual b1 -3
Sample B Mass oCcv Mass ocv oCV Other
No /g IV g TAY % % Event
001 | jorcrupaie o | 36.7786 |  4.40 | 36.7737 | 4.40 0. 01 100.00 | ©
002 | ol lmERe | 366567 | 4.40 | 36.6501 | 4.40 0. 02 100.00 | o
003 | ool Re | 36.8116 | 4.39 | 36.8053 | 4.39 0. 02 100.00 | o
004 e 36.7245 | 4.39 | 36.7216 | 4.39 0. 01 100.00 | ©

1CYC Fully charged

005 ICYCrE R TE 36.7772 | 4.39 36.7754 | 4.39 0. 00 100.00 | ©

1CYC Fully charged

006 36. 6761 4. 39 36. 6734 4. 39 0. 01 100. 00 0]

25CYC Fully charged

007 | gl 1036.6677 |  4.39 | 36.6650 | 4.39 0.01 100.00 | o

25CYCIE Tl

008 | sscrc rugiy cracneiila6i 8102 |88 4. 388 na6sa0s | 4. 38 0. 01 100.00 | o

009 | gsre ot ] 36.8231 | 4.39 | 36.8206 | 4.39 0.01 100.00 | ©

010 | gsreporis®l | 36.7488 |  4.39 | 36.7465 | 4.39 0. 01 100.00 | ©
IFZE P b

&ix: L-iR V-IRA D-FRIK R-3LE F-RK 0-FR. LAA. LMK, L. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 5
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A5 5 Hp AR B 4 AR Y141 i
No Nanie of Test ltems External short circuit
¥ o LA )
%5 KA G LA =Y 4 E: IR -3
x. External Temperature
Sample No. Sample Status Ma i d p Other Event
p ! IC
LCYCHE A A oy | g
001 ICYC Fully charged 96.6 0
, 1CYCE 4 flt £G
002 ICYC Fully charged 56.9 0
; ICYCS5EA: Al s
003 1CYC Fully charged 76. 1 0
1CYC,E4s it e o
004 1CYC Fully charged 7.5 0
~ 1ICYC5E 4 Fe mpo
005 1CYC Fully charged 26. 2 0
. 25CYCHEA fa e —_
006 95CYC Fully charged 27.6 0
. 25CYC5E4 TR L ——
007 25CYG Fully charged 96.5 0
! 250YCsE 4 o o
008 25CYC Fully charged 57.9 0
26CYCSE 4 Fe i o
009 25CYC Fully charged 26. 1 0
e e =
010 25(YCoEsEH 56. 8 0

25CYC Fully charged

LU

This space intentionally left

blank

o DMK R-BLE P2 K O-AMRR. ALK, LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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11

o= ; R B A K
No. Name of Test Items Crush
ot s HSR A A 5o R iR AR
Sample No. Sample Status Max. txternié:Tempcmlure Other Event
/
011 IC\'{\‘:’E;)'? (z;;’;l'r”n ty 23.4 0
012 LCYC 50K Capaeity 23.5 0
013 o SRR 2.0 0
014 M,Y‘Lf'\gu,,,f‘:'f‘:’: i 23.7 0
015 I(i\}(if&;ﬁ(;)“f (;l::ar;l':':l ty 23.5 0
016 25(3\’—)((&ﬁ(()"?(:qlfzi:::i ty 23.8 0
B . 0“;.. Rty 28:6 @
018 25(’2;(”’:()?(?(1;:;:11\ 24.0 0
019 ZEC%S(E\'—:O“.? (2“:111’;1?:1 ty 23.1 0
020 25CYC 50%7: 93,9 o

25CYC 50% Capacity

LR

This space intentionally
blank

left

&ik: D-MR4E F-ALK 0-RMgIK. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

= g
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i) : WAE 54 | LA
No. Name of Test Items Overcharge
Ha%s KA HAe %
Sample No. Sample Status Other Event
. 1CYCHE A it 0O
021 1CYC Fully charged
o 1ICYCo5 478l (
022 1CYC Fully charged )
o~ 1ICYCHGAs7erh
023 1CYC Fully charged Q
: ICYCHE4: At
024 1CYC Fully charged -
o= 25CYCIEA Tl
025 25CYC Fully charged 9
026 25CYCE AL 0

25CYC Fully charged

o 25CYCHEAs e L O
027 25CYC Fully charged

25CYCHEA AL

)
25CYC Fully charged i

028

u"F'f;_‘flhl This space intentionally left blank

& DR F—ALK O-RfRIK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

P o
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Shanghai Institute of Chemical Industry NO. 1123100252
Testing Co., Ltd. Test Report— Appendix 8
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}%-_ -3 8 Hom| R OB 4 AR st il A H,
No. Name of Test Items Forced discharge
FER S HoK A A%
Sample No. Sample Status Other Event

029 1cYC 1}2?1(]}; /(I]\'iiiill{in'gvd 0
030 1CYC lf(_uyl[lj\b Tiii:'l{iu'g{’d =
031 1CYC licl.?l(|j\l 7!:”5« -[llrlm'm’t' 0
032 1CYC lr(;?'l(‘l“f?;i’if}l%u-gvd i
033 1CYC ]1 (1?1( fJ\L ?l-\irﬁ]l’ia rged g
034 1cYC lr{l}l[llxt ‘?;ifii-fltzlfw rged ©
035 1CYC l](:;(\h ’?l\lrﬁlilia rged e
036 1CYC IISIYICI’)}}: :I;i}l%-ll.un rged e
037 1CYC lififﬂlt‘ltiti:?ifill%xrgml 9
038 1cYC lglfllf ?;.ﬁillifl] rged 0
039 JSC\(Z;(JI(IJ\L j; ilﬁ-tll; rged o
040 ZEC\(:):;(J](]J\L /:1\ iri{rlhum‘ged 0
041 25(‘\'(‘251-5 ?.1{.13,\.-5 /:l a‘jj.iri&: rged ©
042 25C\{L:‘2ig}.1{?i:)§ -/cllx-ij‘ﬁ‘}l%n‘gpd 0
043 zsm‘zjl(.?f 1}\L ?i\nbﬁitii rged 0
=  ROCERT 0

25CYC Fully discharged ]
045 250’(‘2 ?(‘?1[11\5 ?;i}?i:lllin'god v
046 ESCYL?:;(:T’I(‘IU} Ti%»ll%n'gecl i
047 BT oty someges 0
018 J501C Fully 8issherged °

Fix: D-ARIR F-ARK 0-LMfR. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Testing Co., Ltd. Test Report— Appendix

A5 Rigk MODEL QRSO

AL CAPACITY: 2950mAn/11 45Wh .
N.PRECAUCION. AVISO AVERTISSEMENT PERHATIAN. de
OR ggr:mv msonummn | VEA MANUAL PARA

Spyee E TEGANGAN IS| DAYA 4 53V —
I h. FWI g SEK,

AW T RIS, @R L e

Ve | ﬁm_-ﬂﬁch?&‘%ﬂﬁiam- UK

ER

MFR: Ningde Ampe

1aNd) 4 o 4o inieia 112 40m

i i

mg)

solok L 7 G5 Aok
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